For Turf Tracer
Serial Nos. 510,000 & Higher
and
FMD524 & FMD604
Serial Nos. 510,000 & Higher

Alke

MFG. CO. INC.

PARTS MANUAL

TARF T |

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate of the tractor is located on top of the engine frame on the left hand side of the machine just inside the left wheel.
The Serial No. Plate for the mower deck is located on the rear right hand belt cover support under the front frame.
For Ease of ordering and reference, we suggest that you record the information requested in the following identification table.

Place Tractor Model No. and Serial No. Label Here Place Mower Deck Model No. and Serial No. Label Here
(Included in Literature Pack) (Included in Literature Pack)
or Fill in Below or Fill in Below
Tractor Model No. Mower Deck Model No.
Tractor Serial No. Mower Deck Serial No.
Engine Model No. and Spec. No. (Code) Engine Serial No. (E/No) Date Purchased

Part No. 103-9191



EXMARK PARTS PLUS® PROGRAM
EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six
(6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships
part(s) direct to dealer or customer, as requested by distributor, same day, overnight UPS Exmark bills the distributor
for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. |If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery
shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be
six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety,
engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel
motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE

OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
52” and 60" Deck Support FMD524 and FMD604 .......... 11
52" Mower Deck S/N 510,000-539,999.........cccccceneeee 3-4
52" Mower Deck S/N 540,000 & Higher....................... 5-6
60” Mover Deck S/N 510,000-539,999.........ccccuvvvennnee. 7-8
60" Mower Deck S/N 540,000 & Higher ..................... 9-10
DECAIS...cit it 19
ECS Upper Handles & Controls.............cccceevevvvnnenn, 15-16
Electrical Diagram..........cccociiiiiiiiiiieii e 20
Electrical Group ......cooovvviiiiii e 18
Electrical Logic SchematiC............occevviviviiiiiiiiiiiieecin, 21
Engine Deck Group........cooeuiiiiiiiiiieiiiieeeiee e 12-14
HydrauliCS GroUP ....ooveeiiiieiie e 17



52" DECK GROUP FMD524 DECK S/N 510,000-539,999

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-0862 Capscrew, 5/8-18 x 2 3/4 Gr 8................ 3 42 | 32128-20 Nut, Whizlock 5/16-18...........ccccevvveennn. 8
2 | 323-6 Capscrew, 3/8-16 X 1.....cccccevveeenveeennnnn. 2 43 | 1-806332 Roll Pin, 1/4 X 1-1/2 ...ccoviiiiiieiiiece 2
3 | 98-5975 Washer, Disc Spring 3/8..........ccccevineenne 11 44% | 1-414521 LINK ASSY .t 2
4 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvuveennnnen. 11 45 | 1-603413 Spring, EXteNsion............ccccevvieiiinenns 1
5 | 323-7 Capscrew, 3/8-16 X L /4 ......ceceeveveennnnn 18 46 | 1-603497 Pulley, IdIer.......cccoiiiiiiicce 1

6% | 3217-46 Nut, HH 3/4-16 Heavy .........c.cccocvvernnenn. 3 47 | 3234-11 Screw, Whizlock 3/8-16 X 1..........cceeenee 2
7 | 103-2802 Washer, Spring DiSC ........cccceovieeeriineenne 48 | 3296-39 Nut, NyloC 3/8-16.......ccovvveiriiiieieeenne 20

8+ | 103-2794 Sheave, Blade Drive ... 49 | 103-2916 Guard, Top ....cceennee
9 | 103-2535 Spacer, Guard Bottom 50 | 103-3506 Seal, Single Lip

104 | 103-2785 Spindle, Outer Blade (Short) .................. 2 518 | 103-8072 Kit, Idler Arm W/Bearings............ccc.c...... 1
11 | 1-373034 Washer, Pivot.........ccccoviiiiiiiiiiiccen 6 52 | 32120-10 Ring, Retaining .........ccocovveeiiieiiniicenee, 2

124 | 103-2786 Spindle, Center Blade (Long) ................. 1 53H | 103-8071 Kit, Idler Arm W/Bearings............ccc.c......
13 | 103-2982 Key, 1/4 x 3/16 x 3/4 ... 54 | 302-40 Zerk, 1/4-28 (90°).......cocvrunee

144 | 103-2793 Sheave, Mower Drive............cceevveeennnne 55 | 103-2327 Complete Deck Assembly

154 | 103-1330 Guard, Bearing TOpP.......ccocveeerieeeiiiniennnns 3 56 | 1-413525 Link, Rear Deck Support............ccccenee. 2

164 | 103-8280 Housing W/Bearings ...........cccoevveeenieneen. 3 57 | 1-613204 Balljoint........cooiiiiiiiiiie 2
17 | 322-3 Capscrew, 5/16-18 X 3/4 .......ccccceeveennnne. 1 584 | 1-603299 Roller, Anti Scalp .....ccccovvvveeriieeiiiieiee. 6
18 | 103-2969-01 Cover, DeCK.......cccvvuieiniiiiiiiieeiieeee 2 59% | 98-5961 Capscrew, 3/8-16 x 4 Gr8 (Type A)........ 6
19 | 103-2329 Belt, Blade Drive ..........cccoocveeeniiienineenns 1 ® | 3211-46 Capscrew 3/8-24 x 2 Gr8 (Type B)......... 6
20 | 323-23 Capscrew, 3/8-16 X 4.5 ......coocevevveeennnnn 1 60% | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6
21 | 103-8074 Housing, Cutter Complete (Center) ........ 1 ® | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6
22 | 103-8075 Housing, Cutter Complete (Outer).......... 2 61 | 1-603620-01 Bracket, Spring Anchor.............ccccveenne 1
23 | 103-3209 Spacer, TUBe .......cooviiiiiiiiieceece 1 62 | 98-5961 Capscrew, 3/8-16 X 4 Gr8.........cccccuveenne 2
24 | 1-413425 SPACET ..t 2 63 | 1-603414 Spring, EXteNsion.............cccoovieniinenns 1
25 | 103-0865 WaASHhET ... 3 64 | 1-602913-01 Baffle.....cccccvciiiiiiieiieceeen
26 | 323-9 Capscrew, 3/8-16 x 1 3/4 ... 2 65 | 1-603001 Rod, Deck Support
27 | 1-603050 SPACET ..t 4 66 | 3256-24 Washer, 3/8 SAE Flat
28 | 1-633988 SPACET ..t 1 67 | 103-6584 Blade, Notched ..........cccoceeiiiiiiniiieen. 3
29 | 1-800017 Bolt, Tap 5/16-18 X 3 /4 .......oevveeiene. 2 103-1578 Blade, Solid ........ccooviiiiiiiiiieec 3
30 | 1-513791 BUShING......oooiiiiiiiiiciccn 1 103-6580 Blade, LOW Lift....ccoouveeiiieiiiiieiiiceee,
31 | 3256-3 Washer, 5/16 Flat............... .6 A | 103-6582 Blade, Mulching
32 | 323-12 Capscrew, 3/8-16 X 2 1/2 ......ccceevcueeennnn. 4 103-6337 Blade, Extreme
33 | 3219-3 Nut, HeX 3/8-24........ccovvviiiiiiiiiceien 2 68 | 1-806009 Hairpin, Cotter ........ccccovivieniieeiieieee, 4
34 | 1-603805 1AIET e 1 69 | 1-323539 SPACET ....eeeiiiiie et 2
35 | 1-613098 1AIET e 1 70 | 103-3505 Seal, Double, Lip ...ccooovveiiiiiiiiieiiiees 2
36 | 103-2335 Deck, 103-2321-01 W/ Decals................ 1 71 | 103-3504 Bearing, Spherical ...........cccooeiiiicenne. 4
37 | 103-5888-01 Chute, Discharge ..........ccccceeeiiiveeiiieeenne 1 72 | 1-413088 SPACET ....eeeiiiiie it 2
38 | 322-5 Capscrew, 5/16-18 X 1 .......cccceeevveeennnnn. 2 73 | 106-7159 O-TING coiiie e
39 | 3296-29 Nut, Nyloc 5/16-18 ...... ...8 74% | 3290-357 Nut, Whizlock 3/8-16 (Type A)....

40 | 322-2 Capscrew, 5/16-18 X 5/8 .........cccccveennne. 5 ® | 3296-39 Nut, Nyloc 3/8-16 (Type B)........cccvveennene.
41 | 1-303516 Pulley, V-IdIer........cccccoiviiiiiiiceen 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

*  Link assembly nominal length is 6.89” (or approx. 6 7/8") between center of ball joint & center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening th other by an equal amount.

x

installed on the unit.

*Hp o

Unit may have been built with Type A or Type B anti scalp axles. Reference page 3 to determine which axles are

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524.

Idler arm assembly also includes items #3 & #62.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #6.




52" DECK GROUP FMD524 DECK S/N 510,000-539,999

TYPE A

—

60

TYPE B

o]

60

CENTER CUTTER HOUSING

Torque to
140-145 ftbs
6

115120 ftlbs

Install open end
of seal outward

6.89" (67/8"

OUTER CUTTER HOUSINGS

Torque to
140-145 ft-bs

115120 ftlbs

55



52" DECK GROUP FMD524 DECK S/N 540,000 & HIGHER

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 32135 Capscrew, 1/2-20 X 2 ...ccceeeviieeenieeennn 3 42 | 32128-20 Nut, Whizlock 5/16-18...........ccccevvveennn. 8
2 | 323-6 Capscrew, 3/8-16 X 1.....cccccevveeenveeennnnn. 2 43 | 1-806332 Roll Pin, 1/4 X 1-1/2 ...ccoviiiiiieiiiece 2
3 | 98-5975 Washer, Disc Spring 3/8..........ccccevineenne 11 44% | 1-414521 LINK ASSY .t 2
4 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvuveennnnen. 11 45 | 1-603413 Spring, EXteNsion............ccccevvieiiinenns 1
5 | 323-7 Capscrew, 3/8-16 X L /4 ......ceceeveveennnnn 18 46 | 1-603497 Pulley, IdIer.......cccoiiiiiiicce 1

6% | 3217-46 Nut, HH 3/4-16 Heavy .........c.cccocvvernnenn. 3 47 | 3234-11 Screw, Whizlock 3/8-16 X 1..........cceeenee 2
7 | 103-2802 Washer, Spring DiSC ........cccceovieeeriineenne 48 | 3296-39 Nut, NyloC 3/8-16.......ccovvveiriiiieieeenne 20

8+ | 103-2794 Sheave, Blade Drive ... 49 | 103-2916 Guard, Top ....cceennee
9 | 103-2535 Spacer, Guard Bottom 50 | 103-3506 Seal, Single Lip

10+0| 103-9086 Kit, Outer Blade Spindle (Short).............. 2 518 | 103-8072 Kit, Idler Arm W/Bearings............ccc.c...... 1
11 | 1-373034 Washer, Pivot.........ccccoviiiiiiiiiiiccen 6 52 | 32120-10 Ring, Retaining .........ccocovveeiiieiiniicenee, 2

12+0| 103-9087 Kit Center Blade Spindle (Long)............. 1 53H | 103-8071 Kit, Idler Arm W/Bearings............ccc.c......
13 | 103-2982 Key, 1/4 x 3/16 x 3/4 ... 54 | 302-40 Zerk, 1/4-28 (90°).......cocvrunee

144 | 103-2793 Sheave, Mower Drive............cceevveeennnne 55 | 103-2327 Complete Deck Assembly

154 | 103-1330 Guard, Bearing TOpP.......ccocveeerieeeiiiniennnns 3 56 | 1-413525 Link, Rear Deck Support............ccccenee. 2

164 | 103-8280 Housing W/Bearings ...........cccoevveeenieneen. 3 57 | 1-613204 Balljoint........cooiiiiiiiiiie 2
17 | 322-3 Capscrew, 5/16-18 X 3/4 .......ccccceeveennnne. 1 584 | 1-603299 Roller, Anti Scalp .....ccccovvvveeriieeiiiieiee. 6
18 | 103-2969-01 Cover, DeCK.......cccvvuieiniiiiiiiieeiieeee 2 59% | 98-5961 Capscrew, 3/8-16 x 4 Gr8 (Type A)........ 6
19 | 103-2329 Belt, Blade Drive ..........cccoocveeeniiienineenns 1 ® | 3211-46 Capscrew 3/8-24 x 2 Gr8 (Type B)......... 6
20 | 323-23 Capscrew, 3/8-16 X 4.5 ......coocevevveeennnnn 1 60% | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6
21 | 103-9084 Housing, Cutter Complete (Center) ........ 1 ® | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6
22 | 103-9076 Housing, Cutter Complete (Outer).......... 2 61 | 1-603620-01 Bracket, Spring Anchor.............ccccveenne 1
23 | 103-3209 Spacer, TUBe .......cooviiiiiiiiieceece 1 62 | 98-5961 Capscrew, 3/8-16 X 4 Gr8.........cccccuveenne 2
24 | 1-413425 SPACET ..t 2 63 | 1-603414 Spring, EXteNsion.............cccoovieniinenns 1
25 | 1-513435 Washer, Spring Disk 1/2...........ccccocoeene 3 64 | 1-602913-01 Baffle.....ccccevueeeiiiiieiiiieeiec e
26 | 323-9 Capscrew, 3/8-16 x 1 3/4 ... 2 65 | 1-603001 Rod, Deck Support
27 | 1-603050 SPACET ..t 4 66 | 3256-24 Washer, 3/8 SAE Flat
28 | 1-633988 SPACET ..t 1 67 | 103-6402 Blade, Notched ..........cccoceeiiiiiiniiieen. 3
29 | 1-800017 Bolt, Tap 5/16-18 X 3 1/4....cccccvevvvreennens 2 103-6382 Blade, Solid ........ccceriniiiiieecn 3
30 | 1-513791 BUShING......oooiiiiiiiiiciccn 1 103-6387 Blade, LOW Lift....ccoouveeiiieiiiiieiiiceee,
31 | 3256-3 Washer, 5/16 Flat............... .6 A | 103-6392 Blade, Mulching
32 | 323-12 Capscrew, 3/8-16 X 2 1/2 ......ccceevcueeennnn. 4 103-6397 Blade, Extreme
33 | 3219-3 Nut, HeX 3/8-24........ccovvviiiiiiiiiceien 2 68 | 1-806009 Hairpin, Cotter ........ccccovivieniieeiieieee, 4
34 | 1-603805 1AIET e 1 69 | 1-323539 SPACET ....eeeiiiiie et 2
35 | 1-613098 1AIET e 1 70 | 103-3505 Seal, Double, Lip ...ccooovveiiiiiiiiieiiiees 2
36 | 103-2335 Deck, 103-2321-01 W/ Decals................ 1 71 | 103-3504 Bearing, Spherical ...........cccooeiiiicenne. 4
37 | 103-5888-01 Chute, Discharge ..........ccccceeeiiiveeiiieeenne 1 72 | 1-413088 SPACET ....eeeiiiiie it 2
38 | 322-5 Capscrew, 5/16-18 X 1 .......cccceeevveeennnnn. 2 73 | 106-7159 O-TING coiiie e
39 | 3296-29 Nut, Nyloc 5/16-18 ...... ...8 74% | 3290-357 Nut, Whizlock 3/8-16 (Type A)....

40 | 322-2 Capscrew, 5/16-18 X 5/8 .........cccccveennne. 5 ® | 3296-39 Nut, Nyloc 3/8-16 (Type B)........cccvveennene.
41 | 1-303516 Pulley, V-IdIer........cccccoiviiiiiiiceen 2 75 | 103-3037 Bushing, Splined...........cccccovviiiiennnnn. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings

and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

*

Link assembly nominal length is 6.89” (or approx. 6 7/8") between center of ball joint & center of furthest hole.

See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening th other by an equal amount.

x

installed on the unit.

O*xEp o

Unit may have been built with Type A or Type B anti scalp axles. Reference page 3 to determine which axles are

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524Q.

Idler arm assembly also includes items #3 & #62.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #6.
Kit includes items #1, #6, #7, #13, #25 & #75.




52" DECK GROUP FMD524 DECK S/N 540,000 & HIGHER

Install open end
of seal outward

47
> 66

6.89" (67/8")
TYPE A

—— % 6

60

TYPEB

]

60

‘ t::* OUTER CUTTER HOUSINGS

Torque to

\

‘ : \

CENTER CUTTER HOUSING L 2 y ‘
140-145 ftibs |

! Torque to

29 140-145 ftbs
L 6
62\f 20

~

®‘
1-4
Torque to
55-60 ftdbs

Torque to
55-60 ftdbs




60" DECK GROUP FMD604 DECK S/N 510,000-539,999

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-0862 Capscrew, 5/8-18 x 2 3/4 Gr8................ 3 42 | 32128-20 Nut, Whizlock 5/16-18............cccceevveeennee 8
2 | 323-6 Capscrew, 3/8-16 X 1.....cccccevveeenveeennnnn. 2 43 | 103-2967-01 Shield, Belt RH .........cooviviiiiiiiiiiieee, 1
3 | 98-5975 Washer, Disc Spring 3/8..........ccccevineenne 11 44 | 103-2968-01 Shield, Belt LH..........ccovviiiiiiiiiiiiieee, 1
4 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvuveennnnen. 17 45 | 1-603413 Spring, EXteNsion ...........ccocceeiviieeninnen. 1
5 | 323-8 Capscrew, 3/8-16 X 1 1/2 ......cceevvueeennnns 18 46 | 1-603497 Pulley, Idler.........cooeiiiiiiiiciiceee 1

6% | 3217-46 Nut, HH 3/4-16 Heavy .........c.cccocvvernnenn. 3 47 | 3234-11 Screw, Whizlock 3/8-16 X 1.........ccccueue.. 2
7 | 103-2802 Washer, Spring DiSC ........cccceovieeeriineenne 48 | 3296-39 Nut, Nyloc 3/8-16

8+ | 103-2794 Sheave, Blade Drive ... 49 | 103-2916 Guard, Top............

9 | 103-2535 Spacer, Guard Bottom 50 | 103-3506 Seal, Single Lip

104 | 103-2785 Spindle, Outer Blade (Short) .................. 2 518 | 103-8072 Kit, Idler Arm W/Bearings ...........c.ccccc.... 1
11 | 1-373034 Washer, Pivot.........ccccoviiiiiiiiiiiccen 6 52 | 32120-10 Ring, Retaining........ccccooovveriiieeiiiieee 2

124 | 103-2786 Spindle, Center Blade (Long) ................. 1 538 | 103-8071 Kit, Idler Arm W/Bearings ...........c.ccccc.... 1
13 | 103-2982 Key, 1/4 x 3/16 x 3/4 ... 54 | 302-40 Zerk, 1/4-28 (90°) .........

144 | 103-2791 Sheave, Mower Drive............cceevveeennnne 55 | 103-2279 Complete Deck Assy

154 | 103-1330 Guard, Bearing TOpP.......ccocveeerieeeiiiniennnns 3 56 | 1-413525 Link, Rear Deck Support...........cccccceeennee 2

164 | 103-8280 Housing W/Bearings ...........cccoevveeenenenn. 3 57 | 1-613204 Balljoint.......ccoeeviiiiiiiiiee e 2
17 | 322-3 Capscrew, 5/16-18 X 3/4 .......ccccceeveennnne. 1 584 | 1-603299 Roller, Anti Scalp.......ccccevvvieeniiieiiiiene 6

18% | 1-414521 LINK ASSY .vvviiiiiieiiiie e 2 59% | 98-5961 Capscrew, 3/8-16 x 4 Gr8 (Type A) ....... 6
19 | 1-633173 Belt, Blade Drive ..........cccoocveeeniiienineenns 1 ® | 3211-46 Capscrew 3/8-24 x 2 Gr8 (Type B) ........ 6
20 | 323-23 Capscrew, 3/8-16 X 4.5 ......coocevevveeennnnn 1 60% | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6
21 | 103-8076 Housing, Cutter Complete (Center) ........ 1 ® | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6
22 | 103-8075 Housing, Cutter Complete (Outer).......... 2 61 | 1-603620-01 Bracket, Spring Anchor...........c.ccceevueeen. 1
23 | 103-3209 Spacer, TUBe .......cooviiiiiiiiieceece 1 62 | 98-5961 Capscrew, 3/8-16 x4 Gr8..........ccceeveeen. 2
24 | 1-413425 SPACET ..t 2 63 | 1-603414 Spring, EXtension ...........ccoccceivieieninenn. 1
25 | 103-0865 WaASHhET ... 3 64 | 1-602913-01 Baffle.....ccccceriiiiieiiieneeceee
26 | 323-9 Capscrew, 3/8-16 x 1 3/4 ... 2 65 | 1-603001 Rod, Deck Support.......

27 | 1-603050 SPACET ..t 4 66 | 3256-24 Washer, 3/8 SAE Flat

28 | 1-633988 SPACET ..t 1 67 | 103-2530 Blade, Notched..........cccoovieiiiieiiiiiees 3
29 | 1-800017 Bolt, Tap 5/16-18 X 3 /4 .......oevveeiene. 2 103-1580 Blade, Solid .........ccooviiieiiiiiiiieeeeee 3
30 | 1-513791 BUShING......oooiiiiiiiiiciccn 1 103-2510 Blade, LOW Lift.......ccovvvieiiiieiiiieeiiieene 3
31 | 3256-3 Washer, 5/16 Flat............... .6 A | 103-0301 Blade, Mulching .3
32 | 323-12 Capscrew, 3/8-16 X 2 1/2 ......ccceevcueeennnn. 4 103-6338 Blade, EXtreme........ccccoevveeiiiiieeinieeeee 3
33 | 3219-3 Nut, HeX 3/8-24........ccovvviiiiiiiiiceien 2 68 | 1-806009 Hairpin, Cotter .........cocooveiniiiiiiiieeiieenne 4
34 | 1-603805 1AIET e 1 69 | 1-323539 SPACET .....eeiiiiiiieeiie e 2
35 | 1-613098 TAIET e 1 70 | 1-806332 Roll Pin, 1/4 X 1-1/2.....cccoiiiiiiiiinenne 2
36 | 103-8388 Deck, 103-7316-01 W/ Decals................ 1 71 | 103-3505 Seal, Double, Lip.....cccccoveiiiiiiniiieiien, 2
37 | 103-2349-01 Chute, Discharge .........ccccocvveeriveeiiieeenne 1 72 | 103-3504 Bearing, Spherical ...........ccccooviiniiienne 4
38 | 322-5 Capscrew, 5/16-18 X 1 .......cccceeevveeennnnn. 2 73 | 1-413088 SPACET ... 2
39 | 3296-29 Nut, Nyloc 5/16-18 ...... ...8 74 | 106-7159 O-ring .... .4
40 | 322-2 Capscrew, 5/16-18 X 5/8 .........cccccveennne. 5 75% | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 6
41 | 1-303516 Pulley, V-IdIer........cccccoiviiiiiiiceen 2 ® | 3296-39 Nut, Nyloc 3/8-16 (Type B) ......cccvvveennee 6

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

*  Link assembly nominal length is 6.89” (or approx. 6 7/8") between center of ball joint & center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening th other by an equal amount.

x

installed on the unit.

*Hp o

Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.

Idler arm assembly also includes items #3 & #62.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #6.




60" DECK GROUP FMD604 DECK S/N 510,000-539,999

19

TYPE A

—

60

TYPE B

= S—

60

CENTER CUTTER HOUSING

Torque to
140-145 fbs

21 |

™ Torque to
115120 ftlbs

Install open end
of seal outward

6.89" (6 7/8")

OUTER CUTTE

R HOUSINGS

Torque to

140-145 ftdbs

Ny
1 Torque fo
115120 ft-lbs

55



60" DECK GROUP FMD604 DECK S/N 540,000 & HIGHER

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 32135 Capscrew, 1/2-20 X 2 ...ccceeeviieeenieeennn 3 43 | 103-2967-01 Shield, Belt RH .......ccoviveiiiiiiiiiieiiee 1
2 | 323-6 Capscrew, 3/8-16 X 1.....cccccevveeenveeennnnn. 2 44 | 103-2968-01 Shield, Belt LH........ccoovviiiiiiiiiiieiiiee 1
3 | 98-5975 Washer, Disc Spring 3/8..........ccccevineenne 11 45 | 1-603413 Spring, EXteNsion............ccccevvieiiinenns 1
4 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvuveennnnen. 17 46 | 1-603497 Pulley, IdIer.......cccoiiiiiiicce 1
5 | 323-8 Capscrew, 3/8-16 X 1 1/2 ......cceevvueeennnns 18 47 | 3234-11 Screw, Whizlock 3/8-16 X 1..........cceeenee 2

6% | 3217-46 Nut, HH 3/4-16 Heavy .........c.cccocvvernnenn. 3 48 | 3296-39 Nut, NyloC 3/8-16.......ccovvveiriiiieieeenne 20
7 | 103-2802 Washer, Spring DiSC ........cccceovieeeriineenne 49 | 103-2916 GUArd, TOP «eveeeiieie e 2

8+ | 103-2794 Sheave, Blade Drive ... 50 | 103-3506 Seal, Single Lip....ccccoovieiiieeiiieiiies 2
9 | 103-2535 Spacer, Guard Bottom 518 | 103-8072 Kit, Idler Arm W/Bearings............ccc.c...... 1

10+0| 103-9086 Kit, Outer Blade Spindle (Short).............. 2 52 | 32120-10 Ring, Retaining .........ccccoovevvieieeiieene 2
11 | 1-373034 Washer, PIVOL..........cccocevviiiieniiiecnns 6 53W | 103-8071

12+0| 103-9087 Kit Center Blade Spindle (Long)............. 1 54 | 302-40
13 | 103-2982 Key, 1/4 x 3/16 x 3/4 ... 55 | 103-2279

144 | 103-2791 Sheave, Mower Drive...........cccooovevneennen. 56 | 1-413525

154 | 103-1330 Guard, Bearing TOpP.......ccocveeerieeeiiiniennnns 3 57 | 1-613204

164 | 103-8280 Housing W/Bearings ...........cccoevveeenieneen. 3 584 | 1-603299
17 | 322-3 Capscrew, 5/16-18 X 3/4 .......ccccceeveennnne. 1 59% | 98-5961

18% | 1-414521 LINK ASSY .vvviiiiiieiiiie e 2 X | 3211-46
19 | 1-633173 Belt, Blade Drive .........c.cccocveveeivveneenne 1 60% | 1-603602
20 | 323-23 Capscrew, 3/8-16 X 4.5 ......coocevevveeennnnn 1 X | 103-5364
21 | 103-9083 Housing, Cutter Complete (Center) ........ 1 61 | 1-603620-01 Bracket, Spring Anchor.............ccccveenne 1
22 | 103-9076 Housing, Cutter Complete (Outer).......... 2 62 | 98-5961 Capscrew, 3/8-16 X 4 Gr8.........cccccuveenne 2
23 | 103-3209 Spacer, TUBe .......cooviiiiiiiiieceece 1 63 | 1-603414 Spring, EXteNsion.............cccoovieniinenns 1
24 | 1-413425 SPACET ..t 2 64 | 1-602913-01 Baffle.....ccccevueeeiiiiieiiiieeiec e 1
25 | 1-513435 Washer, Spring Disk 1/2...........ccccocoeene 3 65 | 1-603001 Rod, Deck SUppOrt .......cccceeviieeeeiineenne,
26 | 323-9 Capscrew, 3/8-16 x 1 3/4 ... 2 66 | 3256-24 Washer, 3/8 SAE Flat
27 | 1-603050 SPACET ..t 4 67 | 103-6403 Blade, Notched ..........cccoceeviiiiiiiienen.
28 | 1-633988 SPACET ..t 1 103-6383 Blade, Solid ........ccooviiiiiiiiiieec 3
29 | 1-800017 Bolt, Tap 5/16-18 X 3 /4 .......oevveeiene. 2 103-6388 Blade, LOW Lift....ccoouveeiiieiiiiieiiiceee, 3
30 | 1-513791 BUSHING.....eiiieeiieiecee e 1 A | 103-6393 Blade, Mulching ........cccccovvevieveiieenne 3
31 | 3256-3 Washer, 5/16 Flat............... ...6 103-6398 Blade, Extreme
32 | 323-12 Capscrew, 3/8-16 X 2 1/2 ......ccceevcueeennnn. 4 68 | 1-806009 Hairpin, Cotter ........ccccovivieniieeiieieee,
33 | 3219-3 Nut, HeX 3/8-24........ccovvviiiiiiiiiceien 2 69 | 1-323539 SPACET ..t 2
34 | 1-603805 TAIET e 1 70 | 1-806332 Roll Pin, /4 X 1-1/2..ccooviiiiiiiicieee, 2
35 | 1-613098 1AIET e 1 71 | 103-3505 Seal, Double, Lip ...ccooovveiiiiiiiiieiiiees 2
36 | 103-8388 Deck, 103-7316-01 W/ Decals................ 1 72 | 103-3504 Bearing, Spherical ...........cccooeiiiicenne. 4
37 | 103-2349-01 Chute, Discharge .........ccccocvveeriveeiiieeenne 1 73 | 1-413088 SPACET ....eeeiiiiie it 2
38 | 322-5 Capscrew, 5/16-18 X 1 .......cccceeevveeennnnn. 2 74 | 106-7159 O-TING coiiie e
39 | 3296-29 Nut, Nyloc 5/16-18 ...... ...8 75% | 3290-357 Nut, Whizlock 3/8-16 (Type A)....

40 | 322-2 Capscrew, 5/16-18 X 5/8 .........cccccveennne. 5 ® | 3296-39 Nut, Nyloc 3/8-16 (Type B)........cccvveennene.
41 | 1-303516 Pulley, V-IdIer........cccccoiviiiiiiiceen 2 76 | 103-3037 Bushing, Splined...........cccccovviiiiennnnn. 3
42 | 32128-20 Nut, Whizlock 5/16-18...........c.cccccevvrnene 8

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings

and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

*

Link assembly nominal length is 6.89” (or approx. 6 7/8") between center of ball joint & center of furthest hole.

See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening th other by an equal amount.

x

installed on the unit.

O*xEp o

-9-

Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604Q.

Idler arm assembly also includes items #3 & #62.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #6.
Kit includes items #1, #6, #7, #13, #25 & #76.




60" DECK GROUP FMD604 DECK S/N 540,000 & HIGHER

19

Install open end
of seal outward

66 E/32
!
TYPE A 6.89" (6 7/8")
— 18
60
TYPE B
60
OUTER CUTTER HOUSINGS
CENTER CUTTER HOUSING
Torque to
Torque to 140-145 ftdbs
140-145 ftbs

Torque o
55-60 ft-bs

Torque
55-60 fi-bs

-10 -

55



52" and 60" DECK SUPPORT FMD524 and FMD604

Torque to
30-35 ft-Ibs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-1895 Support, Deck (103-4959-01) (527)......... 1 15 | 325-20 Capscrew, 1/2-13 X 6......ccvveriveeenineens 2
A | 103-1896 Support, Deck (103-4960-01) (60%)......... 1 16 | 103-2768 GUAND ..t 4
2 | 323-7 Capscrew, 3/8-16 X 1 1/4 .........ccccuvvenee. 8 174 | 103-3051 Spacer, NUt.........ccocveiiiiiii,
3 | 98-5975 Washer, Disc Spring 3/8 18 | 103-0063 Seal, Caster.........

4 3290-357 Nut, Whizlock 3/8-16.............ceevvvevvvenenns 19 | 1-633585 Bearing, Cone

5 | 103-4882 Cap, Grease .......cccccoevvvviieieneiiniiiieeee 2 20 | 1-513032 Tire, 11 X4-54Ply..ccoociiiiiiiiiiiiicn, 2
6 | 3296-51 Nut, NyloC 3/4-10 ......ccccviiiiiiiiiiiieiien, 2 21 | 103-3157 AXIE, CASLEN ...cvviiviiiiieiiere e 2
7 | 1-633508 Washer, Spring DisK ...........cccoceveviiienns 6 22 | 3296-45 Nut, Nyloc 1/2-13 Thin.........ccceeeviveennen. 2
8 1-543509 Bearing, Cone Tapered Roller................ 4 23 | 103-3800 Asm, Wheel & Tire With Axle. ................ 2
9 | 1-543508 Bearing, Cup Tapered Roller.................. 4 24 | 103-2332 Shield, Belt (103-2319-01)

10 | 1-811010 PlUG .o 2 W/Decal (527) ......ccovvviiiiiiiiiiciiee 1
11 | 1-513336 Bushing, Deck Support ...........cccoeeeveunen. 2 103-2275 Shield, Belt (103-2273-01)

12 | 32120-33 Ring, Retaining (External) ...................... 2 W/Decal (60”) .ovviiriiniriiiininisinns 1

13 | 1-543511 Seal, GreaSE......uuvuvvrvrererrinirrriirerirerenenens 2 25 | 1-323385 KNnob, 3 Prong......ccccceeeviveeeeeniiiiiieeeeee 5
14 | 103-1891-01 Fork, Caster.......ccccceuvrrrrrrrrnrnrirnrnrernnennns 2 26 | 1-323417 Washer, Belt Cover Mounting ................ 5

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #17.

A

Includes frame weldment plus items #5, #9, #10, #11, #12 and #13.

-11 -




ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-3536 Cap, GaS.....uuuuururiririiiiiiiiiiiieieie s 1 17 | 1-303020 Grip, LEVE ..ceiiiiiiiiieee e 1
2 | 103-2893 Tank, Fuel W/FItting .........cccccovvevevinenns 1 18 | 3256-24 Washer, 3/8 SAE Flat ...........ccccceeeinines 1

3¢ | 1-633023 Stud, Fuel Tank........ccccoooieeiiiiiinieenn, 2 19 | 323-10 Screw, 3/8-16 X 2...ceeveeeviiiieieeeeeiieeennn 1
4 3256-23 Washer, Flat 5/16 Std ..............ccceeeennn. 4 20 | 1-413347 Sleeve, BUShiNg........ccccooviieiiiiiiiiiiennn. 2
5 | 1-633349 Spring, Fuel Tank.........cccccevvieiiniinennn, 2 21 | 3296-39 Nut, 3/8-16 NYIOC........coccvviiriiieiiiieee, 1
6 3296-47 Nut, NyloC 5/16-18 ........coeeeiiiiiiiieneaenns 2 22 | 1-806003 Hairpin, Cotter .........ccocvveveeeiiiiiiiieeeeene 1
7 1-805005 Washer, 5/16 LocK............ccoeeeeeeieieiennn. 2 23 | 103-1951 Linkage, Park Brake..........cccccoeuvveeenenn. 1
8 | 322-3 Screw, 5/16-18 X 3/4 .....cceevvviviiiiiienn 2 24 | 1-808285 Pin, Clevis 3/8 X 1 1/8 .......cceveiiiiiiieeennne 1
9 | 3220-3 Nut, 3/8-24 Jam ........ccccvieiiiiiiiiceen 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 ... 1

10+ | 103-2605 Fitting, Fuel Bulkhd W/ Screen............... 1 26 | 1-633131 Yoke, Brake Linkage............ccoceeeveinnens 1
11 | 1-303077 Clamp, Fuel Line.........ccoccviiniiiciniicennns 4 27 | 3290-357 Nut, 3/8-16 WhizlocK...........ccoevvurreeenennn. 4
12 | 1-543649 Hose, Fuel 7.0 (KAW) ......ccocoviviiiennen. 1 28 | 322-6 Screw, 5/16-18 X L 1/4......evvveeeeeen. 1

1-303022 Hose, Fuel 8.5 (KOH).........cccceevviieninen. 1 29 | 1-323161 SPHNG -« 1
13 | 1-603770 Valve, FUuel........ccooiviiiiiiiiciecccs 1 30 | 32128-20 Nut, 5/16-18 WhizlockK.............occvveeerennn. 2
14 | 1-603776 Hose, Fuel 2.5 (KOH).........cccceevcviieninen. 1 31 | 323-9 Screw, 3/8-16 X 1 3/4....ccccvviiiiiiiiiicns 1
1-303022 Hose, Fuel 8.5 (KAW) ........ccocevvciiiennnnen. 1 32 | 3218-3 Nut, Jam 3/8-16 ........ceveveeeiiiiiiiieeeeeias 1
15 | Kohler Part No. 2405002 Fuel Filter .................. 1 33 | 103-2205-03 Brake Weldmt.......cccoviiiveieeiiiiiiiieeeenne 1
Kawasaki Part No. 49019-7001 Fuel Filter............. 1 34 | 3234 Screw, 3/8-16 X 3/4 ... 3
16 | 103-3423 Lever, Park Brake (103-2208-03) 35 | 1-413344 Bushing, PIVOt.........c.cccooiiiniiniiine. 1
W/Decal & Grp ..ccocveeeiiiieeiiiee e 1

Exmark black touch up spray paint — Gloss black.
+ Use Pro-lock, nut type (P/N 1-840022, .5ml tube) on fuel fitting threads.
¢ Use Pro-lock, retaining type (P/N 1-840023, .5cc tube) on stud threads going into the tank.

Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler P/N
Air Filter Element — Outer ........... 2508301-S
Air Filter Element — Inner............ 2508304-S

-12 -

Kawasaki Replacement Parts List
Description

Air Filter Element Kit ..............
(Inner & Outer)

11010-7004

Kawasaki P/N




ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3422 Eng Deck 103-2963-01 W/ Decals ......... 1 45 | 1-303105 Yoke, Adjustable...........ccceeriiiiiens 2
2% | 103-1963 Valve, Oil Drain (KOH) 46 | 322-3 Screw, 5/16-18 X 3/4.....ccocvveeviiiiiiiieens 13
3% | 103-1965 Valve, Oil Drain (KAW) 47 | 103-2421 Tube, Pump Link Spacer . .2
4 | 103-1966 Adapter, M20-2.5 x 3/8 NPT 48 | 3290-357 Nut, 3/8-16 WhizlocK .........cccceeeivireennnn. 4

5 | 1-602997 Hub, 4 Bolt 49 | 32128-20 Nut, 5/16-18 WhizlocK............cccovervrennene 28
1-633926 50 | 322-38 Screw, 5/16-18 x 4 1/2.. [ETRTR §

6 | 103-1715 Tire And Wheel Assy 51 | 322-6 Screw, 5/16-18 X 1 /4 ....c.eevvveiieiinens 1
103-2237 Tire Only 18 X 8.50.......cccovuverriiieiiieeenne 2 52A | 3212-10 Screw, 7/16-20 x 2 1/2 (KOH) ................ 1
103-2238 Wheel Only .2 3212-12 Screw, 7/16-20 x 3 (KAW).

7 | 242-50 Nut, Wheel........ccoooiiiiiiiice, 8 53 | 1-603610 Washer, Spring Disc

8 | 1-807019 Key, Woodruff 1" X 1/4" ......ccceevviiieiinen. 54 | 1-633545 Spacer, Clutch Anchor

9 | 1-806800 Pin, Cotter 9/64 x 1 1/2 55 | 1-613235 Washer.........cccocevennee.

10 | 32136-5 Nut, 3/4-16-2B Slotted Hex 56 | 3296-29 Nut, Nyloc 5/16-18

11 | 1-613089 Anchor, SPring ......cccoocveiniieee e 2 57 | 322-7 Screw, 5/16-18 X 1 1/2..ccccveviviiieiiieens 4

12 | 1-413510 Clip, Loom 2.06 Dia.. .3 58 | 1-303334 Washer, 5/16 Disc Spring e 4

13 | 1-807259 Key, VA X L/A X1 oo 1 59 | 1-800016 Bolt, Tap 5/16-18 X 1 1/4......cuevevveenne. 2

14 | 103-2240 Belt, Deck Drive(52").......ccoovveeerieeeninnnn. 1 60A | 1-800805 Screw, 3/8-16 X 3 1/2 Gr8.......ccceevvvens 1
1-603306 Belt, Deck Drive(607).... w1 61 | 3253-5 Washer, Lock 3/8 Heavy... RUTRR §

15 | 103-0662 Clutch W/PIastic Tie........cocevvvvevverneenen. 1 62 | 3256-4 WaASHhET .....oiiiiiiiee e 1

16 | 1-633543-03 Strap, ClUtCh .......ooviiiiiiiiiiiiiicee 1 63 | 3231-29 Screw, 3/8-16 X 1 3/4....ccovveiiiiiieiiieens 1

17 | 1-323195-03 Standoff, Clutch .... L 64 | 1-806003 Hairpin, Cotter ........... e 2

18 | 1-303287 Plastic Tie, Small .......c.cccccovvveviiiiinninnns 1 65 | 1-808280 Clevis PiN......ccoeviieiieiiecece e 2

19 | 103-1167 Joint, .38x.38FE LH Ball End.................. 2 66 | 3256-23

20@ | 1-653035 Sheave, 4 1/40.D ... .1 67 | 1-403180
21 | 1-413010 Sheave, PUMP ..o 2 68 | 1-603903
22 | 1-807272 Key, 5mm Sqg X 25mMm.........cocccvviveeennnne 2 69 | 3219-2
23A | 1-803050 Setscrew, 5/16-18 x 3/4............ .4 70 | 3220-2

24 | 1-603843 Pulley, IdIer ..., 1 71 | 3256-2

25 | 1-603496 Bushing, Idler.........c.ccoooviiiiiiiniieen, 1 72 | 323-8

26 | 103-8110 Kit, Idler Arm W/Bearings L 73 | 322-6 Screw , 5/16-18 x 1-1/4.....

27 | 302-40 Zerk, 90° 1/4-28 .....ccoviiieiiieiiieeeieeee 1 74 | 1-805005 Washer, Lock 5/16 Heavy

28 | 1-603402 Spring, EXteNsion...........cccccoveeiniieennn, 1 75A | 1-809056 Screw,3/8 x 3/8 Sckt Hd Shid

29 | 103-3506 Seal, Single Lip........ 76 | 3256-24 Washer, 3/8 SAE Flat ...................

30 | 302-19 Zerk, Grease 1/4-20 77 | 3234-12 Screw, Whizlock 3/8-16 x 3/4

31 | 1-633102 Bearing, Flanged 78 | 1-633630 GrOMMEL ..o

32 | 1-613206 Rod, Control Arm 79 | 103-1576 Rod, Drive Lever...........

33 | 1-323245 SPIING caeviieeiiie e 80A | 1-803022 Setscrew, 5/16-18 x 5/8

34 | 1-603676 SWIVEl . 81 | 3272-5 Cotter PiN......ooveieerieneeceeee e 2

35 | 1-413151 Knob, Tracking............ 82 | 1-303335 Plastic Tie (Large) TR §

36 | 103-4673-01 Support, Tank/Handle 83 | 103-2224 Shield, Drag........coceevvveeiiieeinieeesieeens 1

37 | 103-1561-01 Arm, Control LH ........ccoveviviiiiiniceen, 84 | 3256-3 Washer, Flat 5/16 Std

38 | 103-1562-01 Arm,Control RH(Not Shown)....... 85 | 3220-16 Nut, Jam 3/8-24 LH....

39 | 1-613271 Belt,Hyd Trans Drive (“A” Belt) 86 | 3128-2 Nut, Jam 5/16-18 .......ccocvveirieieiieieanee.

40 | 1-603693 Spring, EXtENsion...........ccccvveeiiiieenne, 87 | 103-5677

41 | 103-2234-01 Crank Weldmt.......... 88 | 106-7159

42 | 1-603737 Bolt, Neutral Return 89 | 103-3505

43 | 103-0265 Spring, Neutral Return ............cccccceenee. 2 90 | 32120-10

44 | 1-603735 Bushing, Flanged 91 | 103-3504

Exmark black touch up spray paint — Gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

*
[ ]

A

and pump drive idler bolt.

Use Teflon Pipe Sealant or equivalent on threads.
Install sheave with long end of hub up.
Use Pro-Lock, nut type (P/N 1-840022, .5cc tube) on setscrew threads, shoulder bolt threads, clutch retaining bolt,

-13-




ENGINE DECK GROUP (cont.)

Install open end
of seal outward \

26

28

QIL DRAIN - KOHLER
G

75:35 :z gn olL [;RAIN - KAWASAKI
s L




ECS UPPER HANDLES AND CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 3229 Screw, 5/16-18 X 1 3/4 .....ooovvvvviiiieenn, 2 26 | 3290-357 Nut, 3/8-16 WhizlocK...........ccoevvurreeenennn. 4
2 | 1-806003 Hairpin Cotter.........cccoovvviiiiiiiniiiccce, 2 27 | 98-5975 Washer, 3/8 DisC Spring ...........cceevveeen. 4

3+ | 103-1566-03 Lever Weldmt OPC LH...........cceeevieeenns 1 28 | 323-6 Screw, 3/8-16 X L...cecveeeviiiiieieeeeeiiieenn. 4

4¢ | 1-803322 Setscrew, 5/16-24 X 5/16...........cccceeenee. 2 29 | 3220-3 Nut, Jam 3/8-24 ........coevveeiiiiiiieeeeees 4
5 1-303365 Bushing, Nylon..........ccccciiiiiiiiiiies 2 30 | 322-10 Screw, 5/16-18 X 2.....cccoeeeeeeiiiiiie 2
6 | 103-0769-03 Lever Axle Weldmt, OPC ............c.cc..e. 1 31 | 1-603716 Washer, Friction DiSC...........cccveeeeeennnnee 1
7 1-303363 Spring, OPC EXtension ...........cccccceeeeennn. 1 32 | 1-323244 Washer, Friction..........cccccccvvviviiiiiiininnn. 2

8+ | 103-1567-03 Lever Weldmt, OPCRH............cccccueeenne 1 33 | 103-1552 Console 103-1538-03 W/ Decals ........... 1
9 | 1-807513 Bolt, #10-24 x 1/2 Carriage .................... 2 34 | 103-0773 Speed Shift Weldmt.............cocoeeeiinens 1
10 | 1-513592 Knob, Red Throttle...........c.cccoevciiennnen. 1 35 | 103-0423 Knob .38-16 NYIOC ........cevvveeeeiiiiiiieeenn 1
11 | 1-633696 Cable, Throttle .........ooveiviieieiiiiiieeen. 1 36 | 3296-29 Nut, 5/16-18 NylOC........evveeeeeeiiiiiiiieennne 4
12 | 3296-2 Nut, #10-24 NylocK..........ccovviiiviiiennen. 2 37 | 1-323245 Spring, COMpression ..........ccoccvveevcieeens 2
13 | 103-1537-03 Handle Weldmt, Upper ECS................... 1 38 | 3256-23 Washer 5/16 SAE Flat ..........cccccceeeeiinee 1
14 | 103-0815 Grip, Handle Bar ..........ccccoceeeiiiiiiienenn. 2 39 | 321-3 Screw, 1/4-20 X5/8............coooeei 10
15 | 1-413152 Bearing .......ccocvviiiiiii 4 40 | 1-413225 Rod, Speed Control ...........c.cceeeevineennnn. 1
16 | 103-2466-03 Lever, Drive LH.......cccccoveiiiiiiiiiieeeiiies 1 41 | 3220-2 Nut, 5/16-24 Jam ......ccccvveeeeeiiiiiiiieeeene 1
17 | 103-0027 Bushing, Drive Lever..........cccoccveeeeennne 2 42 | 1-303105 YOKE oot 1
18 | 321-14 Screw,1/4-20 X 2 3/4 ., 2 43 | 1-808280 Clevis Pin 5/16 X 1....cccoviiiiiiiiineeiiien, 1
19 | 32128-33 Nut, 1/4-20 WhizlocK.............ccoevvvveienennn. 12 44 | 103-2513 Asm, Drive Lever RH ..........oovvvvvvvviiinnns 1
20 | 103-0464 Pin,1/8 X 1/2 SPring.........ccceeevevvveeeeennns 2 103-2514 Asm, Drive Lever LH............coovvvvvvvviennnn. 1
21 | 3256-22 Washer 1/4 SAE Flat...........cccocvieeeeenn. 10 45 | 103-2463 Joint,.31 Ball End..........ccoooiiiiiiiiianiinns 2
22 | 1-303435 Washer, 1/4 Disc Spring........cccccceeeuuveeen. 6 46 | 103-0503 Bracket, Shifter Slide ............ccccvvvvvvenenns 1
23 | 103-1371 Thumb Latch Asm RH(Shown)............... 1 47 | 103-0489-03 Bracket, OPC AXle......ccceoviviriiiiiceninen. 1

103-1372 Thumb Latch Asm LH (Not Shown)........ 1 48 | 3219-3 Nut, Reg Hex 3/8-24 ........ccccccevviiviinnnenn. 2

244 | 103-0235 Screw, 1/4-20 x 1-1/8 W/Nylon............... 2 49 | 1-603336 Choke Control Push/Pull....................... 1

25 | 103-2465-03 Lever, Drive RH ...........ovvvvvviviviiiiiiiieienes 1

Exmark black touch up spray paint — Gloss black.
& Use Pro-Lock nut type, (P/N. 1-840022, .5cc tube) on setscrew threads and thumb latch screw threads.
+ Use Pro-Lock retaining type, (P/N. 1-840023, .5cc tube) on inside of bore of OPC hub.

-15-




ECS UPPER HANDLES AND CONTROLS

- 16 -

WASHER
ORIENTATION




HYDRAULICS %ROUP
15

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-1947 Asm, Hydraulic Reservoir....................... 1 20 | 3256-3 Washer, 5/16 Std..........ccoovvvviviiiiiiinenn. 8
2 103-1948 Cap, Hydraulic Reservoir ............ccc.c...... 1 21 | 323-7 Screw, 3/8-16 X 1-1/4......cccuveieieeiien. 4
3 103-1949 Gasket, Reservoir Cap.......cccceevevveeeeenn. 1 22 | 103-1802 EIDOW, 90° ....viieiiiiiiiiiiiiiiiiiiiiiiieivieeeaees 2
4 | 321-6 Screw, 1/4-20 X 1.ooocvveeiiieciiecceieee 2 1-603921 O-RiNG .. 1
5 3256-22 Washer, 1/4 SAE Flat............................ 2 23 | 103-4611 Pump, Hydro ........ccccooiiiiiiiiiiiieee 1
6 | 32128-33 Nut, Whizlock 1/4-20..........ccccevcviennneen. 2 103-2664 Kit, Input Shaft 10A ..........ccocoiiiiiien 1
7 | 103-1912 Adapter, Straight ...........ccccoveiniiiiniinens 1 94-6922 Kit, Thrust Bearing 10A ..........cccccveenen. 1

1-603921 O-RING .vviiiiiiieiee e 1 103-2666 Kit, Cylinder Block 10A ........ccccooevveennn. 1
8 103-1801 Adapter, Straight..........ccocciiieeiiiniienn. 1 105-6184 Kit, Overhaul Seal ...........cccceeeeeiiiiiiinnnn. 1
1-603921 O-RING .vviiiiiiieiee e 1 24 | 106-5490 Pump, Hydro .......ccccoeeiiiiiniic, 1
9 | 103-1988 Clamp, Hose (11/16).....cccceevvrveencnneennnnn. 3 103-2664 Kit, Input Shaft 10A ...........cocoviiiiien 1
10 | 103-1716 Clamp, Hose (17/32) ....ccccceviviiiiniieennnn 3 94-6922 Kit, Thrust Bearing 10A ...........ccccvvenen. 1
11 | 103-2958 Hose, Charge........cooocvveieeeiiiiiiiiee e 1 103-2666 Kit, Cylinder Block 10A ..........ccccoveeeennn. 1
12 | 103-4607 Asm, Case Drain Hose.............ccceeeunnn. 1 105-6184 Kit, Overhaul Seal ...........ccccoeeeeiiiiiiinnnnn. 1
13 | 1-603991 Fitting, Straight Connector...................... 4 25 | 1-603990 Adapter, Straight Thread........................ 4
1-603919 B0SS O-RiNG ....ovveiiiiiiiiieiiececcen 1 1-603920 B0SS O-RiNG ...ovvveiiiiiiiiiiciee e 1
1-603992 Flare O-RiNG .......cocoviiviiiieiiiiiiiiicceen 1 1-603992 Flare O-RiNG.....ccccovvviiiiiiiiiiiieiecce, 1
14 | 1-603718 Motor, Wheel..........ccccooviiiiiiiinniiccne, 2 26 | 1-805004 Washer, 1/4 LOCK.......cccccovcuvreriiiceninen, 2
1-000119 Kit, Seal ......ooovoiiiiiiiiiicc e 1 27 | 321-3 Screw, 1/4-20 X 5/8.......coccviiriiiiiiiiiens 2
1-000138 Kit, BEAINNG ..evveeeeeeiiiiieiee e 1 28 | 103-2889 Asm, Filter Head .............cooovvviiiiiiinininn. 1
15 | 103-4609 Hose, Hydro........c.coceeviiiiiiiiiiccen 2 103-1912 Adapter, Straight............ccoocviniiieninene 2
16 | 103-4610 Hose, Hydro........c.coceeviiiiiiiiiiiiccen 2 1-603921 O-RiNG . 1
17 | 1-303335 Tie, Cable (Large) ......ccccevvvveiniieencinncnns 1 29 | 103-4608 Asm, Charge HOSE ..........cccovveriiieennnen. 1
18 | 103-1799 EIbow, 90°.....c.ciiiiiiieiiie e 2 30 | 1-513211 Element, Oil Filter ..........cccoovviviiieennen. 1
1-603921 O-RING .vviiiiiiieiee e 1 A | 1-523541 Element, Oil Filter(Winter)...........c.......... 1
19 | 3290-357 Nut, Whizlock 3/8-16...........cccevvveennnen. 4

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

-17 -



ELECTRICAL GROUP

ENGINE

18

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3424 Cover, Battery (1-603105) W/Decal ....... 1 22 | 3256-14 Washer, Flat #10.........ccccooveeiiiieeninenn. 1
2 | 1-803038 Wingnut, 1/4-20 ......cceevviiiiiiiieiieieeen 2 23 | 1-303335 Plastic Tie ....cccvveeiiieieiieeeee e 4
3 | 3256-2 Washer, V4 Flat.........cccoooveviiiiieninnnn. 4 24 | 3290-500 Screw, #10-24 X 5/8 ......ccccvvvviriiiiene. 6
4 | 1-803037 Nut, Retaining 1/4-20........cccccovcveeniinnenne 2 25 | 1-543070 Switch, Ignition W/Keys...........ccoceeennne 1
5 | 32128-33 Nut, Whizlock 1/4-20.........cccccovvieniinnenn. 7 1-603511 Key, Ignition ..........

6 | 1-807512 Bolt, Carriage 1/4-20 X 3/4 .......cccccveueeeen. 2 103-2106 Key, Exmark Logo

7 | 1-543390 Insulator, Battery - ........cccoocveeivieeeniinnenn. 1 26 | 103-0498 NUL, 1gNItIoN.......oeiiiei e, 1
8 | 1-543391 Insulator, Battery + ........ccccoveevviieenineenne 1 27 | 1-543767 Cable, Ground.........ccccovvvieiiiieeiiiieene 1
9 | 3214 Screw, 1/4-20 X 3/4......cccccvcveceiiiinnienne 2 28 | 321-3 Screw, 1/4-20 X5/8 ....cvevvvviiiiieee 1

10A | 1-513053 Cable, Battery To Solenoid (+)............... 1 29 | 1-613198 Module, Safety Interlock............cccccnee.. 1
11 | 103-0293 Battery, 12V Manifold ..............cccceeveeeene 1 30 | 103-1193 Clip, Loom Half........ccooooiiiiiiiiiiceee. 2
12 | 1-603814-03  Strap, Battery Holddown........................ 1 31 | 1-513075 Switch, 12V Solenoid ...........cccceeveeennne 1

13% | 1-523281 Cable, Battery To Starter............ccc....... 1 32 | 1-633111 Switch, N.O./N.C. ............... L1

14A | 1-603488 Cable, Solenoid To Starter (+) ............... 1 33 | 1-513152 Switch, N.C. ..o 1

15% | 103-1126 Harness, Solenoid To Starter................. 1 34 | 1-803075 Screw, #10-24 X 3/4 ......ccovveeiiiee 2
16 | 1-543393 Insulator, Solenoid.............ccoceeeriieennnns 3 35 | 1-816001 Fuse, Blade 20 AMp........ccccceeeviieeennnnn. 2

17A | 1-613262 Harness, Wiring.........ccoccevvvveeniieennnnenn. 1 36 | 3296-2 Nut, Nyloc #10-24.......cceevviiiiiiieeee. 2
18 | 1-633673 SWItCh, PTO ..o 1 37 | 1-543286 Grommet...............

19 | 1-513374 Meter, Engine HOUr ........c.ccccovviiieninnnn. 1 38 | 103-1540 Harness, Wiring
20 | 1-633181 Plate, Tapped........cccocveveiiiieeiiiieenieeene 3 39 | 321-2 Screw, 1/4-20 X /2 ...coovveeiiiiiiiiiieeee 2
21 | 1-513051 Switch, N.O. .o, 1

Exmark black touch up spray paint — Gloss black.
Apply dielectric grease to all electrical connectors.
*  Kohler units only.

A Kawasaki units only.

-18 -




3

A CAUTION

DECALS
2

- |4 A WARNING =]

BATTERY CONTAINS SULFURIC ACID, AVOID CONTACT
AND ALWAYS SHIELD EVES, FACE, SKIN AND CLOTHING  IONS WITHOUT PROPER TRAINING. IN EVENT OF AN
FROM BATTERY. CIGARETTES, FLAMES OR SPARKS ACCIDENT FLUSH WITH WATER AND CALL A PHYSICIAN
(COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE _INMEDIATELY. KEEP OUT OF REACH OF CHILDREN.

O USE BOOSTER CABLES OR ADJUST POST CONNECT-

4 5
J——
MOBIL 1 SAE 16W-50

TRACKING L (3R =

i 6

A _CAUTION
ADANGER
R M oA R R BeAcE

82

Torque Biade Boltsto 4 CAUTION
55-60 ft-lbs (75-81 N'm) ~Loose or Damaged Blade Boll may allow blade to come
....... out from under deck at HIGH SPEED,

Bolt after striking a foreign object.
+ Torque Blade Bolt to 115-120 FT-LBS (156-163N m)
SEE OPERATOR'S MANUAL 1031077

KEEP HANDS and FEET AWAY

™

12 13
MUFFLER AND
SHIELDS MAY ™
EXCEED 1%‘;
15 16
. [ AWARNIN A WARNING A WARNING
Aachments. Uss of Other DO NOT OPERATE WITHOUT ] OPEN BELT DRIVE!

Resulting in Injury. ...,

19

DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 302508

STOP ENGINE BEFORE
A REACHING UNDERNEATH.

1303817

7

([ &\ WARNING

ANTI-SCALP ROLLER
ADJUSTMENT

ADE CLUTCH, SHUT OFF

ROLLERS IN POSITIONS SHOWN FOR 3/

ENGIN

E BEF
ADJUSTMENTS, SERVICING OR CLEANING DECK

4.0(102)
45(114)

CUTTING HEIGHT ADJUSTMENT

. CUTTING HEIGHT
1 INCHES{mm)
! 206
1538  CUTTING ! i
20(51)  HEIGHT 385
25(64) .
30(76) INCHES (mm)
DECK 35(90)
SUPPORT PIN

FOR MAXIMUM FLOTATION, ROLLERS MAY BE

OF 14 5.4 m) GROUND

FOR NORMAL , PLACE.
" (19 mm)

POSITIONED LOWER, BUT MUST MAINTAIN A HINWUN
CLEARANCE. NEVER POSTION
THE ROLLERS TO SUPPORT MOWERDECK. ...,

22

TEM_ NANE
1 ROLR
2 BUSHING
* 4 ¥B16X4BOLT
6 MOUNT BRACKET
& FLATWASHER
7 WHIZLOCKNUT
*MUST BE GRADE B
BOLT AND WASHERS MUST
INSTH

B
2

HOWN
IN DIAGRAM, TORQUE NUT
(@ TO3545 FT-LBS

TURF RANGER
ONLY

BLADE DRIVE BELT
52" - #103-2329
60" - #1-633173

BELT ROUTING

STATIONARY IDLER

POSITION: TUI

109229

DECK DRIVE BELT: TR-52" - # 1-543749

TR-60" - # 1-543523
TTH-52" - # 103-2240
TTH-60" - # 1-603306

STATIONARY IDLER STATIONARY IDLER-
RF POSITION: TURF
TRACER HYDRO RANGER

Item| Part No.

Description

Item| Part No.

Description

103-1541
1-513747
1-403005
1-523552
1-413214
98-5954

103-4935
103-1077
103-7491
103-3013
103-2882
1-513746

@.CDO\IQU'IAC\)NI—‘

10
11

Decal, Console ECS

Decal, Battery .......cccccoeevveeeereennennns 1
Danger Label............... .2
Decal, Hydraulic Tank
Decal, Tracking.........ccooccveveereenennnns 1

Decal, Missing Cover...........ccc..ve.... 3
Decal, Drive Wheel Release............ 1
Decal, Bolt Torque.........cccceeveeerennns 1
Decal, Bolt Torque.........ccccceeeeeerennns

Decal, Turf Tracer...
Decal, Exmark logo
Decal, Muffler

12
13
14
15
16%
17
18
19
20
21
22

103-1145
103-1146
1-403143
1-303508
1-303517
103-2432
1-323540
1-553049
103-2242
103-2243
103-2239
103-5828

Decal, Ultracut 52
Decal, Ultracut 60

Decal, Sulky Warning....... .1

Decal, Discharge Warning............... 1
Decal, Belt Drive..........cccoeeeeeeeeeennnn. 1
Decal, Park Brake .........ccccceeeeeeeenee. 1
Decal, Roller Mounting.................... 1
Decal, Mower DeckK .........cccceeevevnnen. 1

Decal, LH ECS Instruction
Decal, RH ECS Instruction...
Decal, Belt Route
Kit, Decal Complete

% Decal used on decks with type A anti scalp axles. Reference pages 3-6.

3 Decal used on decks with S/N 510,000-539,999.
® Decal used on decks with S/N 540,000 & higher.

-19-




ELECTRICAL DIAGRAM

(0ld)

HILNTD
ONNOD NYT1A +9 (QION3 DS
d3LavIS “ON3 AT WO (BMOHS SHOLIINNDD
@ 29 'SAUON
© > b o o x =
N e d3L3W
30— ——— 3NV JNOH
A340 01 JOWAD - LMD HOLINS
INIONT OV I8/3LTHN V8077134 DL NADSE - NI HOLIAS
SVIB/ALIHN
Mg 0 V80T
S+71+4 1aviS 'E
IQHH\SW 1+ 8 NS e
EH& W+ 9 440 I
13701A 2 AVW, LINJIHID NOILISOd
JINYAD
AJ0718 N0
ENIE 03 S WNIWEIL n_u
NId e 1 W NI N
'
NOVI8/3LTHA
NOVI8/3LTHA
] ‘mﬁz<mm IQHHBM T IWNINSIL
TNy A
HILINS SOV I8/3LTHN - éd:m 9 WNINAL
Pivad 3LIHIA0Y18
paLA| g TYNIN3L
030VN3 Invea NId
HLIN 038073 ST HOLIAS
. 1
2 = Z = 2 TID 3NIONS N TNINAEL
x5 F o g E 33w w> S 4 OIONGTOS 3BLAVLS S WNTHEL
L ==, S E2/RARAR [ — (+) AS3LLY8 8 WNIW3L
(-) ONNO9 0 WNIWJ3L
= IO ALIHS
“INIONT “¥313W aNOH ‘OLd T IWNIWSAL
HOLTAS SNOTLOINNDD TYNINAL
JIN00W
Jd0 T NET TS T
YOO0T3INT HJILIRS NOILINDI
NOISSTHSNYdL NER 30Y9NE S¥IT 30

YILMIN NI NIHA N3dD TYILIN NI N3HM 03S0D

N3HW 03S073 ST HILINS



ELECTRICAL LOGIC SCHEMATIC

0ION3T0S

Al +
ONMDED (01d) dALavLS
= HILMT]
JId13313
—*

A —
03

A
=
= (03LIINDD LON)
=
=

TNISSTEY S
El: ,éb LN

Jme 11

(e |
NNy B
(o 38—

—ve
Ava

v

—ye—

(39155 10— PNV ——— -
1301A NV &ZDI 03LINNDD SHITA
+
SNIVI8/3LIHA I—L
AL —
EE T > ﬁjm,m:z,
> >—— 30— 3B 0 S EATTEA
M_ZH@ZM Illji ENENE] >— Y18 — Z,‘,Dmm
[Enss3d i0——> >—318 N0— NAOE HILTAS
30 0ld
EN! s i (NI HOLINS )
dWy 02 Jhvel TN (39YONISIO OLd HLIA NADHS
JINYAD
ENJE| JER]
dWy 0¢ NId 3¥I8/3LTHA
SVI8/ALTHI iy
xu/ﬂqu’, (11§ it 440 |
o| o | [ |4
P | g S INIKEL
Ve A M, HILINS
e 11— Ll A W TVNINS3L
VD s ,

HILINS ﬂﬂ‘ S0V18/3LIHA - 3
Iived JLTHA/DYT8 gzémmljf

\\\\\ J
TNV
NId
‘ [
m @ D = @ 9 TYNTWREL
= = = &
2 = =T =
03979N3 34738 HLTA NADHS R R T PR E === = g 8 TNTAIL
= = - = = g - = = = = = — =
2 R224H EE2HRARAR mo=
gil S+71+8 Lavis g
1+ 8 NI 2
J1M00W | Wt9 =0
0T INT LBIYH, 1INDA1D NOTLTST
HILINS ALFHYS HILINS
N odd

NOISSTWSNYaL "030¥9N3 S3AIT
Jd0 HLIM NHDHS
"NOILISOA TaLman

NI 33A37 HLIN NADHS

-21-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-22.




SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-9191
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489

Ak

ALL RIGHTS RESERVED PRINTED IN U.S.A. MEG. CO.




